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1 NAME OF THE MEDICINE
Capivasertib
2 QUALITATIVE AND QUANTITATIVE COMPOSITION

TRUQAP 160 mg: Each film-coated tablet contains 160 mg of capivasertib.
TRUQAP 200 mg: Each film-coated tablet contains 200 mg of capivasertib.

For the full list of excipients, see Section 6.1 List of excipients.

3 PHARMACEUTICAL FORM
Film-coated tablet.

TRUQAP 160 mg tablets are round, biconvex, beige film-coated tablets debossed with ‘CAV’
above ‘160’ on one side and plain on the reverse.

TRUQAP 200 mg tablets are capsule-shaped, biconvex, beige film-coated tablets debossed with
‘CAV 200’ on one side and plain on the reverse.

4 CLINICAL PARTICULARS

4.1 THERAPEUTIC INDICATIONS

TRUQAP is indicated in combination with fulvestrant for the treatment of adult patients with
hormone receptor (HR) positive, human epidermal growth factor receptor 2 (HER2)- negative
(defined as THC 0 or 1+, or IHC 2+/ISH-) locally advanced or metastatic breast cancer with one or
more PIK3CA/AKT1/PTEN-alterations following recurrence or progression on or after an
endocrine-based regimen.
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4.2 DOSE AND METHOD OF ADMINISTRATION

Treatment with TRUQAP should be initiated and supervised by a physician experienced in the use
of anticancer medicinal products.

The recommended dose of TRUQAP in combination with fulvestrant is 400 mg (two 200 mg
tablets) taken orally twice daily approximately 12 hours apart (total daily dose of 800 mg) with or
without food, for 4 days followed by 3 days off treatment. See Table 1.

The recommended dose of fulvestrant is 500 mg administered on Days 1, 15, and 29, and once
monthly thereafter. Refer to the approved Product Information of fulvestrant for more information.

In pre/peri-menopausal women, TRUQAP plus fulvestrant should be combined with a luteinising
hormone releasing hormone (LHRH) agonist according to current clinical practice standards.

For men, consider administering a LHRH agonist according to current clinical practice standards.

If a dose of TRUQAP is missed, it can be taken within 4 hours after the time it is usually taken.
After more than 4 hours, the dose should be skipped. The next dose of TRUQAP should be taken at
the usual time. There should be at least 8 hours between doses. If the patient vomits, an additional
dose should not be taken. The next dose of TRUQAP should be taken at the usual time.

Table 1 TRUQAP dosing schedule for each week

Day 1 Day 2 Day 3 Day 4 Day 5% Day 6* Day 7%

Morning |2 x 200 mg|2 x 200 mg|2 x 200 mg|2 x 200 mg

Evening |2 x 200 mg|2 x 200 mg|2 x 200 mg|2 x 200 mg

*No dosing on day 5, 6 and 7.

Duration of treatment

Treatment with capivasertib should continue until disease progression or unacceptable toxicity
occurs.

Dose adjustments

For Adverse Reactions

Treatment with TRUQAP may be interrupted to manage adverse reactions and dose reduction can
be considered. Dose reductions for capivasertib should be carried out as described in Table 2. The
dose of capivasertib can be reduced up to two times. Dose modification guidance for specific
adverse reactions is presented in Tables 3-5.

Table 2 TRUQAP dose reduction guidelines for adverse reactions
TRUQAP Dose and Schedule Number and Strength of Tablets
Starting dose 400 mg twice daily for 4 days Two 200 mg tablets

followed by 3 days off treatment

First dose reduction 320 mg twice daily for 4 days Two 160 mg tablets
followed by 3 days off treatment
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Second dose reduction 200 mg twice daily for 4 days One 200 mg tablet
followed by 3 days off treatment

Hyperglycaemia

The optimal clinical management of hyperglycaemia has not been established. The following
recommendations are based on limited clinical trial experience from the CAPItello-291 trial.
Consultation with an endocrinologist should be considered and therapeutic management as per local
guidelines. A potential for hypoglycaemia with antidiabetic medication administration on non-
TRUQAP dosing days should be taken in account. In patients with risk factors for hyperglycaemia,
consider monitoring fasting glucose more frequently as clinically indicated (see section 4.4 Special
warnings and precautions for use).

Table 3 Recommended dose modification for TRUQAP for hyperglycaemia®
CTCAE Grade® and Fasting Glucose (FG)* Recommendations?
values prior to TRUQAP dose

Grade 1 e No TRUQAP dose adjustment required.

> ULN-8.9 mmol/L or > ULN-160 mg/dL or [e Consider initiation or intensification of oral anti-

HbA1C > 7% diabetic treatment.
Grade 2 e  Withhold TRUQAP until FG decrease
> 8.9-13.9 mmol/L or > 160-250 mg/dL < 8.9 mmol/L (or < 160 mg/dL).

e IfFG does not decrease to < 8.9 mmol/L (or
<160 mg/dL) with treatment, withhold TRUQAP
for up to 28 days until FG level decrease to
< 8.9 mmol/L (or < 160 mg/dL).

e Ifimprovement to < 8.9 mmol/L (or < 160 mg/dL)
is reached within 28 days, restart TRUQAP at the
same dose level and maintain initiated or
intensified anti-diabetic treatment.

e Ifimprovement to < 8.9 mmol/L (or < 160 mg/dL)
is reached after 28 days restart at one lower dose
level and maintain initiated or intensified anti-
diabetic treatment.

Grade 3 e Withhold TRUQAP and consult an

>13.9-27.8 mmol/L or > 250-500 mg/dL endocrinologist.

e Initiate or intensify oral anti-diabetic treatment.
Consider additional anti-diabetic medicinal
products such as insulin, as clinically indicated.

o Consider intravenous hydration and provide
appropriate clinical management as per local
guidelines.

e If FG decreases to < 8.9 mmol/L (or < 160 mg/dL)
within 28 days restart TRUQAP at one lower dose
level and maintain initiated or intensified anti-
diabetic treatment.

o If FG does not decrease to < 8.9 mmol/L (or
<160 mg/dL) within 28 days following
appropriate treatment permanently discontinue

TRUQAP.
Grade 4 e Withhold TRUQAP and consult with an
> 27.8 mmol/L or > 500 mg/dL endocrinologist.
e Initiate or intensify appropriate anti-diabetic
treatment.
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CTCAE Grade® and Fasting Glucose (FG)*
values prior to TRUQAP dose

Recommendations!

Consider insulin, (dosing and duration as clinically
indicated), intravenous hydration and provide
appropriate clinical management as per local
guidelines.

If FG decreases to < 27.8 mmol/L (or

<500 mg/dL) within 24 hours, then follow the
guidance in the table for the relevant grade.

If FG is confirmed at > 27.8 mmol/L (or

> 500 mg/dL) after 24 hours, permanently
discontinue TRUQAP treatment.

2 For the management of suspected or confirmed DKA refer to Section 4.4.

b Grading according to NCI CTCAE Version 4.03

¢ Considerations should be also given to increases in HbA1C

4See Section 4.4 Special warnings and precautions for further recommendations on monitoring of glycaemia and other

metabolic parameters

Diarrhoea

Consider secondary prophylaxis in patients with recurrent diarrhoea (see Section 4.4 Special

warnings and precautions).

Table 4

Recommended dose modification for TRUQAP for diarrhoea

CTCAE Grade?

Recommendations

Grade 1

No TRUQAP dose adjustment required.
Initiate appropriate anti-diarrhoeal therapy,
maximise supportive care and monitor as
clinically indicated.

Grade 2

Initiate or intensify appropriate anti-diarrhoeall
treatment and monitor as clinically indicated.
Withhold TRUQAP dose for up to 28 days
until recovery to < Grade 1 and resume
TRUQAP dosing at same dose or one reduced
dose level as clinically indicated.

If Grade 2 diarrhoea is persistent or recurring,
maintain appropriate medical therapy and
restart TRUQAP at the next lower dose level,
as clinically indicated.

Grade 3

Withhold TRUQAP

Initiate or intensify appropriate anti-diarrhoeall
treatment and monitor as clinically indicated.
If the symptoms improve to < Grade 1 in

28 days resume TRUQAP at one lower dose
level.

If the symptom does not improve to < Grade 1
in 28 days permanently discontinue

TRUQAP

Grade 4

Permanently discontinue TRUQAP.

2 Grade according to the NCI CTCAE Version 5.0

Rash and other Skin drug reactions

Consider consultation with a dermatologist for all grades of skin drug reactions regardless of the
severity. In patients with persistent rash and/or previous occurrence of grade 3 rash, consider
secondary prophylaxis by continuing oral antihistamines and/or topical steroids.
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Table 5 Recommended dose modification for TRUQAP for Rash and other Skin
Drug Reactions

CTCAE Grade® Recommendation
Grade 1 e No TRUQAP dose adjustment required.

e Initiate emollients and consider adding oral
non -sedating antihistamine treatment as
clinically indicated to manage symptoms.

Grade 2 e Initiate or intensify topical steroid treatment
and consider non-sedating oral
antihistamines.

e Ifno improvement with treatment, withhold
TRUQAP.

e Resume at the same dose level once the rash
becomes clinically tolerable.

Grade 3 e Withhold TRUQAP.

o Initiate appropriate dermatological treatment
with topical steroid of moderate/ higher
strength,-non-sedating oral antihistamines and
/or systemic steroids.

e If symptoms improve within 28 days to
< Grade 1, restart TRUQAP on one lower
level.

e [f the symptoms do not improve to < Grade 1
in 28 days discontinue TRUQAP

e In patients with reoccurrence of intolerable
> Grade 3 rash, consider permanent
discontinuation of TRUQAP.

Grade 4 e Permanently discontinue TRUQAP

2 Grade according to the NCI CTCAE Version 5.0

Other toxicities

Table 6 Dose modification and management for other toxicities (excluding
hyperglycaemia, diarrhoea and, skin drug reactions)

CTCAE Grade? Recommendation
e No TRUQAP dose adjustment
Grade 1 required, initiate appropriate medical
therapy and monitor as clinically
indicated
Grade 2 o  Withhold TRUQAP until symptoms

improve to < Grade 1
e Withhold TRUQAP until symptoms
Grade 3 improve to < Grade 1. If symptoms
improve, restart TRUQAP at same dose
or one lower dose level as clinically

appropriate.
Grade 4 e Permanently discontinue TRUQAP
* Grading according to CTCAE Version 5.0
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Co-administration with strong CYP3A4 inhibitors

Avoid concomitant use with a strong CYP3A4 inhibitor. If concomitant use cannot be avoided,
reduce the dose of TRUQAP and monitor patients for adverse reactions. The dose of TRUQAP
should be reduced to 320 mg twice daily (equivalent to a total daily dose of 640 mg) when
co-administered with strong CYP3A4 inhibitors (see Section 4.5 Interactions with other medicines).

Special patient populations
Renal impairment
No dose adjustment is required for patients with mild or moderate renal impairment. TRUQAP is

not recommended for patients with severe renal impairment, as safety and pharmacokinetics have
not been studied in these patients (see Section 5.2 Pharmacokinetic properties).

Hepatic impairment

No dose adjustment is required for patients with mild hepatic impairment. Limited data are
available for patients with moderate hepatic impairment; TRUQAP should be administered to
patients with moderate hepatic impairment only if the benefit outweighs the risk and these patients
should be monitored closely for signs of toxicity. TRUQAP is not recommended for patients with
severe hepatic impairment, as safety and pharmacokinetics have not been studied in these patients
(see Section 5.2 Pharmacokinetic properties).

Use in the elderly

No dose adjustment is required for elderly patients (see Section 5.2 Pharmacokinetic properties).
There are limited data in patients aged > 75 years.

Paediatric use

TRUQATP is not indicated for use in paediatric patients, as safety and efficacy of TRUQAP in
children and adolescents have not been established.

Method of administration

TRUQAP tablets should be swallowed whole with water and not chewed, crushed dissolved, or
divided. No tablets should be ingested if it is broken, cracked, or otherwise not intact.

4.3 CONTRAINDICATIONS

Prior severe hypersensitivity to the active substance or to any of the excipients listed in Section 6.1
List of excipients.

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE
Hyperglycaemia

Severe hyperglycaemia has occurred in 8 (2.3%) patients treated with TRUQAP. Severe
hyperglycaemia, associated with diabetic ketoacidosis (DKA) and ketoacidosis, was reported in
patients treated wuth TRUQAP, including in one patient treated with TRUQAP in CAPItello-
291(see Section 4.8 Adverse effects). Some cases of DKA have been reported with fatal outcomes.
DKA can occur at any time during TRUQAP treatment. In some reported cases, DKA developed in
less than 10 days.

Before initiating treatment with TRUQAP, inform patients about TRUQAP’s potential to cause
hyperglycaemia and request for them to immediately contact their healthcare professional if
hyperglycaemia symptoms (e.g., excessive thirst, urinating more often than usual or greater amount
of urine than usual, increased appetite with weight loss) occur.
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In a setting of additional co-morbidities (e.g. dehydration, malnourishment, concurrent
chemotherapy/steroids, sepsis and cancer) the risk of hyperglycaemia progressing to diabetic
ketoacidosis may be higher. DKA should be considered as one of the differential diagnoses in the
event of additional non-specific symptoms such as nausea, vomiting, abdominal pain, difficulty
breathing, fruity odour on breath, confusion, unusual fatigue, or sleepiness. In patients where DKA
is suspected, TRUQAP treatment should be interrupted immediately. If DKA is confirmed, then
TRUQAP should be permanently discontinued.

Patients must be tested for fasting blood glucose (FG) levels and HbA1C prior to start of treatment
with TRUQAP and in accordance with the intervals stated in table 7. Based on the severity of
hyperglycaemia, TRUQAP dosing may be interrupted, reduced, or permanently discontinued (see
Section 4.2 Dose and method of administration, Table 3).

More frequent blood glucose monitoring is recommended in patients that develop hyperglycaemia
during treatment, those with baseline risk factors for DKA (including but not exclusive to diabetes
mellitus, pre-diabetes, those receiving regular oral steroids) and in those that develop risk factors for
DKA during treatment (e.g., infection, sepsis, raised HbAlc) (see Table 7). In addition to FG,
monitoring of ketones (preferably in blood) and other metabolic parameters (as indicated) is
recommended when a patient experiences hyperglycaemia.

In addition to the recommended management of hyperglycaemia described in Section 4.2 Dose and
method of administration, Table 3, counselling on lifestyle changes is recommended for patients
with baseline risk factors and those that develop hyperglycaemia during treatment with TRUQAP.

The safety of TRUQAP in patients with Type 1 and Type 2 diabetes requiring insulin has not been
studied as these patients were excluded from clinical study. Patients with history of diabetes
mellitus may require intensified diabetic treatment and should be closely monitored.

Table 7 Schedule of monitoring of fasting glucose and HbAlc levels in patients
treated with TRUQAP
Recommended schedule of Recommended schedule of

monitoring of fasting glucose  |monitoring of fasting glucose and
and HbAlc levels in all patients |[HbAlc levels in patients with
treated with TRUQAP Diabetes treated with TRUQAP

At screening, before |Test for fasting glucose (FG) levels and HbAlc.

initiating treatment L i .
with TRUQAP Optimise the patient’s level of blood glucose (see Section 4.2 Dose

and method of administration, Table 3).

After initiating Monitor fasting glucose at weeks 1, 2, 4, 6 and 8 after start of the
treatment with treatment and monthly thereafter.
TRUQAP

It is recommended to test FG pre-dose on Day 3 or 4 of the dosing
week.

HbA 1¢ should be monitored every 3 months.
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Additional Consider monitoring/self-
monitoring/self-monitoring may |monitoring fasting glucose daily for
be required in accordance with  [the first 2 weeks of treatment. Then
the instructions of a healthcare  |continue to monitor fasting glucose
professional. as frequently as needed to manage
hyperglycaemia according to the
instructions of a healthcare
professional.?

Additional HbA I ¢ testing is
recommended on week 4 with
diabetes, pre-diabetes, or
hyperglycaemia at baseline.

If hyperglycaemia Based on the severity of hyperglycaemia, TRUQAP dosing may be

develops after interrupted, reduced, or permanently discontinued (see Section 4.2
initiating treatment Dose and method of administration, Table 3).
with TRUQAP

Monitor fasting glucose at least twice weekly, on days on and off
capivasertib treatment until FG decreases to baseline levels.?

Consultation with a healthcare practitioner with expertise in the
treatment of hyperglycaemia should be considered.

During treatment with anti-diabetic medication, FG should be
monitored at least once a week for 2 months, followed by once every 2
weeks or as clinically indicated.?

21t is recommended to test FG pre-dose on Day 3 or 4 of the dosing week.

Diarrhoea

Severe diarrhoea associated with dehydration was observed in patients treated with TRUQAP.
Acute kidney injury was reported in association with dehydration.

Diarrhoea has been frequently reported in patients treated with TRUQAP (see Section 4.8 Adverse
effects).

Based on the severity of diarrhoea, TRUQAP dosing may be interrupted, reduced or permanently
discontinued (see Section 4.2 Dose and method of administration, Table 4). Advise patients to start
anti-diarrhoeal treatment at the first sign of diarrhoea, increase oral fluids if diarrhoea symptoms
occur while taking TRUQAP. Maintenance of normovolaemia and electrolyte balance is required in
patients with diarrhoea to avoid complications related to hypovolaemia and low electrolyte levels.

Rash and other skin reactions

Skin reactions, including erythema multiforme and dermatitis exfoliative generalised, were reported
in patients receiving TRUQAP. Drug reaction with eosinophilia and systemic symptoms (DRESS)
was reported in one patient treated with TRUQAP in CAPItello-291. Palmar-plantar
erythrodysesthesia was reported in 3 patients treated with TRUQAP in CAPItello-291.
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Patients should be monitored for signs and symptoms of rash or dermatitis and based on severity of
skin drug reactions the dosing may be interrupted, reduced, or permanently discontinued (Section
4.2 Dose and method of administration, Table 5). Early consultation with a dermatologist is
recommended to ensure greater diagnostic accuracy and appropriate management.

Patients excluded from the study

The patients with history of clinically significant cardiac disease including QTcF > 470 msec, any
factors that increased the risk of QTc prolongation or risk of arrhythmic events or risk of cardiac
function impairment were excluded from CAPItello 291. This should be considered if TRUQAP is
prescribed in these patients.

Use in the elderly

No dose adjustment is required for elderly patients (see Section 5.2 Pharmacokinetic properties).
There are limited data in patients aged > 75 years.

Paediatric use

The safety and efficacy of TRUQAP in children aged 0-18 years of age has not been established.

Effects on laboratory tests

See Section 4.4 Special warnings and Precautions for use and Section 4.8 Adverse effects.

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF
INTERACTIONS

Effects of other medicinal products on capivasertib

In vitro studies have demonstrated that capivasertib is primarily metabolised by CYP3A4 and
UGT2B7 enzymes. Capivasertib is a substrate for P-glycoprotein (P-gp) and OCT?2.

In a study in healthy subjects, co-administration of multiple 200 mg doses of the strong CYP3A4
inhibitor itraconazole with a single 80 mg capivasertib dose increased capivasertib AUC and Cmax
by 95% and 70%, respectively, relative to a single 80 mg capivasertib dose given alone. At the
therapeutic dose regimen, the predicted increase in capivasertib AUC and Cmax by itraconazole is
between 52% and 56%, and between 30% and 35%, respectively, over a dosing cycle.

In a study in patients with prostate cancer, the strong CYP3A4 inducer enzalutamide decreased the
capivasertib AUC by approximately 40% to 50% and rifampicin is predicted to decrease
capivasertib AUC by approximately 70%.

Co-administration of a single dose of capivasertib 400 mg after repeated dosing of acid-reducing
agent rabeprazole 20 mg twice daily for 3 days in healthy subjects did not result in clinically
relevant changes of the capivasertib exposure. The capivasertib AUC and Cmax decreased by 6%
and 27% respectively when administered with and without rabeprazole. In addition, a population
pharmacokinetic analysis showed no significant impact of co-administration of acid reducing agents
on the pharmacokinetics of capivasertib in patients. Capivasertib can be taken with acid reducing
agents.

Based on physiologically based pharmacokinetic models, the predicted increase in capivasertib
AUC by the moderate inhibitors verapamil and erythromycin is approximately 40%, with less
impact on Cmax. Co-administration with the UGT2B7 inhibitor probenecid is predicted to cause an
increase in capivasertib AUC of 23 to 37% over a dosing cycle.
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Effect of Other Drugs on TRUQAP
Table 8 Drug interactions with TRUQAP that affect capivasertib

Strong CYP3A4 inhibitors®

Clinical impact Concomitant use with a strong CYP3A4 inhibitor increases
capivasertib concentration, which may increase the risk of
TRUQAP toxicities (see Section 5.2 Pharmacokinetic
properties).

Prevention or management Avoid concomitant use with a strong CYP3A4 inhibitor. If
concomitant use cannot be avoided, reduce the dose of
TRUQAP and monitor patients for adverse reactions.
TRUQAP (see Section 4.2 Dose and method of
administration).

Examples® Boceprevir, ceritinib, clarithromycin, cobicistat, conivaptan,
ensitrelvir, idelalisib, indinavir, itraconazole, josamycin,
ketoconazole, lonafarnib, mibefradil, mifepristone, nefazodone,
nelfinavir, posaconazole, ribociclib, ritonavir, saquinavir,
telaprevir, telithromycin, troleandomycin, tucatinib,
voriconazole.

Intake of high doses of grapefruit should be avoided.

Moderate CYP3A4 inhibitors

Clinical impact Concomitant use with a moderate CYP3A4 inhibitor is
predicted to increase capivasertib concentration, which may
increase the risk of TRUQAP toxicities (See section 5.2
Pharmacokinetic properties)

Prevention or management When concomitantly used with moderate CYP3A4 inhibitor,
reduce the dose of TRUQAP and monitor patients for adverse
reactions (see Section 4.2 Dose and method of administration).

Strong CYP3A4 inducers®
Clinical impact Concomitant use with a strong CYP3A4 inducer decreases
capivasertib concentration which may reduce the efficacy of
TRUQAP (see Section 5.2 Pharmacokinetic properties).

Prevention or management Concomitant use of strong CYP3A4 inducers is not
recommended.
Examples® Carbamazepine, phenytoin, rifampicin, St. John’s wort.

Moderate CYP3A4 inducers?
Clinical Impact There is a potential for decreased capivasertib concentration
when TRUQAP is concomitantly used with moderate CYP3A4
inducers. This may reduce the efficacy of TRUQAP.

Prevention or management Moderate CYP3A4 inducers should be used with caution with
TRUQAP.
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Examples® Bosentan, cenobamate, dabrafenib, elagolix, etravirine,
lersivirine, lesinurad, lopinavir, lorlatinib, metamizole,
mitapivat, modafinil, nafcillin, pexidartinib, phenobarbital,
rifabutin, semagacestat, sotorasib, talviraline, telotristat ethyl,
thioridazine.

2 Strong inhibitors increase the AUC of sensitive substrates for CYP3A4 (e.g. midazolam) > 5-fold.

®These examples are a guide and not considered a comprehensive list of all possible drugs that may fit this category.
The healthcare provider should consult appropriate references for comprehensive information.

¢ Strong inducers decrease the AUC of sensitive substrates for CYP3A4 (e.g., midazolam) by > 80%.
4 Moderate inducers decrease the AUC of sensitive substrates for CYP3A4 (e.g., midazolam) by > 50% to < 80%.

Effects of capivasertib on other medicinal products

Co-administration of TRUQAP at the recommended dose with midazolam (CYP3A substrate),
increased the AUC of midazolam by 15% on the 3rd off-dosing day and by 77% on the 4th on-
dosing day of capivasertib which shows that capivasertib is a weak CYP3A inhibitor.

Capivasertib inhibited CYP2C9, CYP2D6, CYP3A4 and UGT1A1 metabolising enzymes and
BCRP, OATP1B1, OATP1B3, OAT3, OCT2, MATEI and MATE2K drug transporters in in vitro
studies. Capivasertib induced CYP3A4 in vitro in human hepatocytes.

Based on in vitro data and physiologically based modelling, capivasertib was predicted to have no
effect on the AUC of CYP2C9, CYP2D6 or UGT1A1 substrates, atorvastatin or rosuvastatin.

Effect of TRUQAP on Other Drugs

Table 9 Drug interactions with TRUQAP that may affect other drugs
Substrates of CYP3A
Clinical impact Concentration of drugs that are primarily eliminated via

CYP3A metabolism may be increased by concomitant use with
TRUQAP. This may result in increased toxicity of these drugs,
depending on their therapeutic window.

Prevention or management Dose adjustment may be required for drugs that are primarily
eliminated via CYP3A metabolism and have a narrow
therapeutic window. Refer to specific guidance in the
prescribing information for these drugs.

Examples” Carbamazepine, ciclosporin, fentanyl, pimozide, simvastatin,
tacrolimus.

Interactions with hepatic transporters (OATP1B1, OATP1B3)

Clinical impact The concentration of drugs that are sensitive to inhibition of

OATPI1BI1 and/or OATP1B3 if they are metabolised by
CYP3A4, may increase by concomitant use with TRUQAP
(see Section 5.2 Pharmacokinetic properties). This may result
in increased toxicity.

Prevention or management Depending on their therapeutic window, dose adjustment may
be required for drugs that are sensitive to inhibition of
OATPIBI1 and/or OATP1B3, if they are metabolised by
CYP3A4. Refer to specific guidance in the prescribing
information for these drugs.

Examples* Simvastatin
Interactions with renal transporters (MATE1, MATE2K, OCT2)
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Clinical impact The concentration of drugs that are sensitive to inhibition of
MATE]1, MATE2K and/or OCT2 may increase by concomitant
use with TRUQAP (see Section 5.2 Pharmacokinetic
properties). This may result in increased toxicity.

Transient serum creatinine increases may be observed during
treatment with TRUQAP due to inhibition of OCT2, MATE1
and MATE2K by capivasertib.

Prevention or management Depending on their therapeutic window, dose adjustment may
be needed for drugs that are sensitive to inhibition of MATEI,
MATE2K, OCT2. Refer to specific guidance in the prescribing
information for these drugs.

Examples” Dofetilide, procainamide.

2These examples are a guide and not considered a comprehensive list of all possible drugs that may fit this category.
The healthcare provider should consult appropriate references for comprehensive information.

4.6 FERTILITY, PREGNANCY AND LACTATION
Effects on fertility

There are no clinical data on fertility. In repeat-dose toxicity studies, capivasertib resulted in tubular
degeneration in the testes and cellular debris and decreased spermatocytes in the epididymides in
mice, rats and dogs at oral doses of 150, 100 and 15 mg/kg/day, respectively (exposure similar to
the clinical exposure in humans based on AUC). Capivasertib had no effects on fertility in male rats
at doses up to 100 mg/kg/day for 10 weeks. The effect on female fertility in animals has not been
studied.

Use in pregnancy — Category D

There are no data from the use of TRUQAP in pregnant women. Studies in animals have shown
reproductive toxicity. In a rat embryo fetal study, capivasertib caused an increase in post
implantation loss, an increase in early embryonic deaths, together with reduced gravid uterine and
fetal weights, and minor fetal visceral variations (left sided umbilical artery). These effects were
seen at a dose level of 150 mg/kg/day which caused maternal toxicity, and where plasma
concentrations were approximately 0.8 times the exposure in humans at the recommended dose of
400 mg twice daily (based on total AUC). When capivasertib was administered to pregnant rats at
150 mg/kg/day throughout gestation and through early lactation, there was a reduction in litter and
pup weights. PI3K/AKT/mTOR signalling plays important roles in embryofetal development. A
range of growth defects were seen in Akt knockout mice. Therefore, TRUQAP is not recommended
during pregnancy and in women of childbearing potential not using contraception.

Contraception in males and females

Women of childbearing potential should be advised to avoid becoming pregnant while receiving
TRUQAP. A pregnancy test should be performed for women of childbearing potential prior to
initiating treatment, and verified as negative prior to initiating treatment, and re-testing considered
throughout treatment.

Patients should be advised to use effective contraception during treatment with TRUQAP and for
the following periods after completion of treatment with TRUQAP: at least 4 weeks for females and
16 weeks for males.

Please refer to Section 4.6 Fertility, Pregnancy and Lactation of the approved Product Information
for fulvestrant.
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Use in lactation

It is not known whether capivasertib or its metabolites are excreted in human milk. Exposure to
capivasertib was confirmed in suckling rat pups which may indicate the excretion of capivasertib in
milk. A risk to the suckling child cannot be excluded. Breast-feeding should be discontinued during
treatment with TRUQAP.

4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES

During treatment with capivasertib, fatigue has been reported and those patients who experience
this symptom should be advised to observe caution when driving or operating machinery.

4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS)

Overall summary of the safety profile

Severe hyperglycaemia, diarrhoea, and skin reactions have occurred in patients taking capivasertib
(see Section 4.4 Special warnings and precautions for use).

The safety profile of TRUQAP is based on data from 355 patients who received TRUQAP plus
fulvestrant in CAPItello-291.

The most common adverse reactions (reported at a frequency of > 20%), were diarrhoea (72.4%),
rash (40.3%), nausea (34.6%), fatigue (20.8%) and vomiting (20.6%). The most common grade 3 or
4 adverse reactions (reported at frequency > 2%) were rash (12.4%), diarrhoea (9.3%),
hyperglycaemia (2.3%), anaemia (2.0%), and stomatitis (2.0%).

Serious adverse reactions (SARs) were seen in 23 (6.5%) patients receiving TRUQAP plus
fulvestrant. Serious adverse reactions reported in > 1% of patients receiving TRUQAP plus
fulvestrant included rash 8 (2.3%), diarrhoea 6 (1.7%), and vomiting 4 (1.1%).

Dose reductions due to adverse reactions were reported in 62 (17.5%) patients. The most common
adverse reactions (reported at frequency > 1%) leading to dose reduction of TRUQAP were
diarrhoea (7.9%) and rash (4.5%).

Treatment discontinuation due to adverse reactions occurred in 33 (9.3%) patients. The most
common adverse reactions (reported at frequency > 1%) leading to treatment discontinuation were
rash (4.5%), diarrhoea (2.0%), and vomiting (2.0%).

Fatal adverse events regardless of causal association with TRUQAP occurred in 4 (1.1%) of
patients who received TRUQAP with fulvestrant, including 1 (0.3%) pneumonia aspiration, 1
(0.3%) sepsis, 1 (0.3%) cerebral haemorrhage and 1 (0.3%) acute myocardial infarction.

Adverse Drug Reactions

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within
each SOC, preferred terms are arranged by decreasing frequency and then by decreasing
seriousness. Frequencies of occurrence of adverse reactions are defined as: very common (>1/10);
common (>1/100 to <1/10); uncommon (>1/1,000 to <1/100); rare (=1/10,000 to <1/1000); very
rare (<1/10,000) and not known (cannot be estimated from available data).
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Table 10 Adverse drug reactions in Patients who Received TRUQAP with Fulvestrant
in CAPItello-291

TRUQAP with Fulvestrant Placebo with Fulvestrant
N=355 N=350
MedDRA SOC | MedDRA Term | Any Grade (%) | CF a‘(lf/3) ord | Any Grade (%) Gm‘:ff) or4
0 (1]
Infections and Urinary Tract o
infestations Infection! 48 (13:3) 6(1.7) 24 (69%) 0
Blood and
lymphatic system Anaemia 37(10.4) 7(2.0) 17 (4.9%) 4(1.1)
disorders
Immune system sy
disorders Hypersensitivity 3(0.8) 0 0 0
Metabolism and | Hyperglycaemia’® 60 (16.9) 8(2.3) 14 (4.0 %) 1(0.3)
nutrition
Decreased
disorders appetite 59 (16.6) 1(0.3) 22 (6.3) 2 (0.6)
Diabetic
1 (0. 1(0.
Ketoacidosis* 0-3) ©.3) 0 0
Nervous system .
disorders Dysgeusia 21(5.9) 0 4(1.1) 0
Gastrointestinal Diarrhoea® 257 (72.4) 33(9.3) 70 (20) 1(0.3)
disorders Nausea 123 (34.6) 3(0.8) 54 (15.4) 2(0.6)
Vomiting 73 (20.6) 6(1.7) 17 (4.9) 2 (0.6)
Stomatitis® 61(17.2) 7 (2.0) 19 (5.4) 0
Dyspepsia 18 (5.1) 0 7(2.0) 0
Skin and Rash’ 143 (40.3) 44 (12.4) 29 (8.3) 1(0.3)
subcutaneous Pruritis 44 (12.4) 2(0.6) 23 (6.6) 0
tissue disorders
Dry skin 25 (7.0) 0 15 (4.3) 1(0.3)
Erythema
multiforme 6 (1.7) 3(0.8) 0 0
Drug Eruption 4(1.1) 4(1.1) 0 0
Dermatitis 3(0.8) 0 1(0.3) 0
Dermatitis
exfoliative 2 (0.6) 2 (0.6) 0 0
generalised
Toxic Skin
Eruption 1(0.3) 0 0 0
General Fatigue 74 (20.8) 2 (0.6) 45 (12.9) 2 (0.6)
diso.rd'ers afld Mucosal
administration |, mation 1131 1(03) 1(0.3) 0
site conditions
Investigations Blood creatinine
increased 16 (4.5) 1(0.3) 2 (0.6) 0
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TRUQAP with Fulvestrant Placebo with Fulvestrant
N=355 N=350
MedDRA SOC | MedDRA Term | Any Grade (%) G”“(lff) ord | Any Grade (%) Gra‘:ﬁ’/"’) or4
() ()
Glycosylated
haemoglobin 5(1.4) 0 0 0
increased

! Urinary Tract Infection includes urinary tract infection and cystitis.

2 Hypersensitivity includes hypersensitivity and drug hypersensitivity.

3 Hyperglycaemia includes hyperglycaemia and blood glucose increased.

4 Diabetic Ketoacidosis includes ketoacidosis.

3 Diarrhoea includes diarrhoea and frequent bowel movements.

% Stomatitis includes stomatitis, aphthous ulcer and mouth ulceration.

7 Rash includes erythema, rash, rash erythematous, rash macular, rash maculo-papular, rash papular, and rash pruritic.

Description of selected adverse reaction

Hyperglycaemia

Hyperglycaemia of any grade occurred in 60 (16.9%) patients and grade 3 or 4 occurred in 8 (2.3%)
patients receiving TRUQAP. In the study, dose reduction was required in 2 (0.6%) patients and 1
(0.3%) patient discontinued treatment due to hyperglycaemia. In the 60 patients with
hyperglycaemia, 28 (46.7%) patients were treated using anti-hyperglycaemic medication including
insulin in 10 (16.7%) patients, metformin in 18 (30%) patients and 10 (16.7%) patients were on
other anti-hyperglycaemic medication. Some patients may have received more than one anti-
hyperglycaemic medication.

Of the 60 patients with hyperglycaemia, in 37 (61.6%) patients hyperglycaemia improved or
resolved at treatment discontinuation or last follow up.

Diarrhoea

Diarrhoea occurred in 257 (72.4%) patients receiving TRUQAP. Grade 3 and/or 4 diarrhoea
occurred in 33 (9.3%) patients. Dose reduction was required in 28 (7.9%) patients and 7 (2.0%)
patients discontinued TRUQAP due to diarrhoea. In the 257 patients with diarrhoea, anti-diarrheal
medication was required in 59% (151/257) of patients to manage diarrhoea symptoms.

Rash
Rash (including erythema, rash, rash erythematous, rash macular, rash maculo-papular, rash
papular, and rash pruritic) was reported in 143 (40.3%) patients. Grade 3 and/or 4 occurred in 44

(12.4%) of patients who received capivasertib. Dose reduction was required in 16 (4.5%) patients
and 16 (4.5%) patients discontinued TRUQAP due to rash.

Reporting suspected adverse effects

Reporting suspected adverse reactions after registration of the medicinal product is important. It
allows continued monitoring of the benefit-risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions.

4.9 OVERDOSE

There is currently no specific treatment in the event of an overdose with TRUQAP and possible
symptoms of overdose are not established. Physicians should follow general supportive measures
and patients should be treated symptomatically.
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5 PHARMACOLOGICAL PROPERTIES

5.1 PHARMACODYNAMIC PROPERTIES
Mechanism of action

Capivasertib is an inhibitor of the kinase activity of all 3 isoforms of serine/threonine kinase AKT
(AKT1, AKT2 and AKT3). AKT is a pivotal node in the phosphatidylinositol 3-kinase (PI3K)
signalling cascade regulating multiple cellular processes including cellular survival, proliferation,
cell cycle, metabolism, gene transcription and cell migration. AKT activation in tumours is a result
of upstream activation from other signalling pathways, mutations of AKT, loss of Phosphatase and
Tensin Homolog (PTEN) function and mutations in the catalytic subunit of PI3K (PIK3CA).

Capivasertib inhibits the phosphorylation of AKT substrates such as glycogen synthase kinase 3-f3
(GSK3p) and proline-rich AKT substrate of 40 kilodaltons (PRAS40). Capivasertib reduces growth
of a range of cell lines derived from solid tumours and haematological disease. Multiple breast
cancer cell lines were sensitive to capivasertib monotherapy. Within cell lines showing greater
sensitivity to capivasertib there was an enrichment of PIK3CA or AKT1 mutations, or loss of
PTEN. Some cell lines lacking such mutations were also sensitive to capivasertib.

In vivo, monotherapy, capivasertib inhibits growth of human cancer xenograft models
representative of different tumour types. including ER' and triple negative breast cancer models
with PIK3CA, AKTI mutations, PTEN loss and HER2 amplification, mutant xenograft models and
triple negative breast cancer xenograft models. Combined treatment with capivasertib and
fulvestrant demonstrated a greater anti-tumour response in a range of human breast cancer PDX
models representative of different breast cancer subsets. This included models without detectable
mutations or alterations in PIK3CA, PTEN or AKT, as well as models with mutations or alterations
in PIK3CA, PTEN or AKT.

Cardiac Electrophysiology

Based on an exposure-response modelling analysis of data from 180 patients with advanced solid
malignancies who received capivasertib doses from 80 to 800 mg a linear relationship between
capivasertib concentration and increases in the QTcF interval was projected. The estimated QTcF
prolongation was 3.87 ms at the steady state Cmax following 400 mg twice daily and the exposure
that is predicted to cause a QTcF prolongation of 20 ms is approximately 4- to 5-fold higher than
the therapeutic Cmax. No clinically relevant effect of capivasertib on QT prolongation associated
with pro-arrhythmic effect was observed at the recommended dose of 400 mg twice daily in the
pivotal study. Patients with QTcF >470 were not included in CAPItello-291.

Clinical trials

CAPItello-291 was a randomised, double-blind, placebo-controlled study designed to demonstrate
the efficacy and safety of TRUQAP in combination with fulvestrant in adult females, pre- or post-
menopausal, and adult males with locally advanced (inoperable) or metastatic HR positive and
HER?2 negative breast cancer following recurrence or progression on or after aromatase inhibitor
(AI) based treatment. The trial enrolled 708 adult patients with locally advanced (inoperable) or
metastatic HR-positive, HER2-negative breast cancer irrespective of PIK3CA/AKTI1/PTEN-
alteration status.

PIK3CA/AKTI/PTEN alteration status was identified centrally and retrospectively by Next
Generation Sequencing (NGS) using the FoundationOne® CDx assay, excluding in China where a
Burning Rock Oncoscreen Plus assay was used, and classified in accordance with the principles
published in the American College of Medical Genetics and Genomics (ACMG) standards and
guidelines for the interpretation of sequence variants.
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Patients with qualifying alterations in PIK3CA/AKT1/PTEN genes were included in the analyses for
the overall population and the PIK3CA/AKTI1/PTEN altered subgroup. 289 (40.8%) patients, 155
(43.7%) in capivasertib arm and 134 (38.0%) in the placebo arm met these criteria.

A total of 313 patients (44.2%) had tumours that did not harbour qualifying mutations in the
PIK3CA/AKTI/PTEN genes. 142 (40.0%) of patients included in the capivasertib treatment arm and
171 (48.4%) in the placebo arm met these criteria.

Of the 106 patients (15% of total study participants) with unknown PIK3CA/AKT1/PTEN alteration
status, 14 (13%) were unknown due to no sample availability, 73 (69%) because of preanalytical
failure, and 19 (18%) because of post analytical failure.

Patients were to have received treatment with an Al-containing regimen (single agent or in
combination) and have:
e Radiological evidence of breast cancer recurrence or progression while on, or within 12
months of the end of (neo)adjuvant treatment with an Al, or
e Radiological evidence of progression while on prior Al administered as a treatment line for
locally advanced or metastatic breast cancer (this did not need to be the most recent
therapy).

Patients were excluded if they had more than 2 lines of endocrine therapy for locally advanced
(inoperable) or metastatic disease, more than 1 line of chemotherapy for locally advanced
(inoperable) or metastatic disease, prior treatment with AKT, PI3K, mTOR inhibitors, fulvestrant
and/or other SERDs, clinically significant abnormalities of glucose metabolism (defined as patients
with diabetes mellitus Type 1 or Type 2 requiring insulin treatment, and/or HbA1¢>8.0% (63.9
mmol/mol)), history of clinically significant cardiac disease, and symptomatic visceral disease or
any disease burden that makes the patient ineligible for endocrine therapy.

A total of 708 patients were randomised 1:1 to receive either 400 mg of TRUQAP (N=355) or
placebo (N=353) given twice daily for 4 days followed by 3 days off treatment each week of 28-day
treatment cycle. Fulvestrant 500 mg was administered on cycle 1 days 1 and 15 and then at day 1 of
a 28-day cycle. Peri/pre-menopausal women were treated with an LHRH agonist. Randomisation
was stratified by presence of liver metastases, prior treatment with CDK4/6 inhibitors and
geographical region (region 1: US, Canada, Western Europe, Australia and Israel vs region 2: Latin
America, Eastern Europe and Russia vs Region 3: Asia). Treatment was administered until disease
progression, death, withdrawal of consent, or unacceptable toxicity. A tumour sample was collected
prior to randomisation to determine PIK3CA/AKTI1/PTEN alteration status retrospectively by central
testing.

Demographic and baseline characteristics were well balanced between arms. Of the 708 patients,
the median age was 58 years (range 26 to 90); female (99%); White (57.5%), Asian (26.7%), Black
(1.1%); Eastern Cooperative Oncology Group (ECOG) performance status 0 (65.7%), 1 (34.2%),
21.8% were pre/peri menopausal. All patients received prior endocrine-based therapy (100% Al
based treatment and 44.1% received tamoxifen). Prior treatment with CDK4/6 inhibitor was
reported in 70.1% of patients. Chemotherapy for locally advanced (inoperable) or metastatic disease
was reported in 18.2% of patients. Patient demographics for those in the PIK3CA/AKT1/PTEN-
altered subgroup were generally representative of the overall study population.

The dual primary endpoints were investigator assessed progression free survival (PFS) in the
overall population and PFS in the PIK3CA/AKT1/PTEN-altered subgroup per Response Evaluation
Criteria in Solid Tumors (RECIST) v1.1. The key secondary endpoints of overall survival (OS) and
objective response rate (ORR) will be formally analysed at future data cut offs.
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At the time of primary analysis, the median duration of follow-up for PFS in the overall population
was 13 months (range: 0 to 25 months) in censored patients.

The study demonstrated statistically significant and clinically meaningful improvement in PFS for
patients receiving TRUQAP plus fulvestrant compared to patients receiving placebo plus
fulvestrant, in both the overall population and the PIK3CA/AKT1/PTEN-altered subgroup. An
exploratory analysis of PFS in the 313 (44%) patients in the Known Non-altered Population (no
PIK3CA/AKTI1/PTEN altered tumour) showed a HR (95% CI) of 0.79 (0.61 to 1.02). The median
PFS (95% CI) was 5.3 months (3.6 to 7.3) in the capivasertib group compared with 3.7 months (3.5
to 5.1) in the placebo group. An exploratory analysis of PFS in the 106 (15%) patients in the No
Result Population showed a HR (95% CI) of 0.52 (0.32 to 0.83). The median PFS (95% CI) was
10.0 months (7.3 to 11.1) in the capivasertib group compared with 1.9 months (1.8 to 7.3) in the
placebo group. PFS results by investigator assessment were supported by consistent results from a
blinded independent review committee (BIRC) assessment. Scans were repeated every 8 weeks
(£7 days) for the first 18 months and every 12 weeks (£7 days) thereafter, after start of treatment
until objective radiological disease progression as defined by RECIST v1.1.

A preliminary assessment of OS in the overall population (28% maturity) and altered population
(30% maturity) at the time of the primary PFS analysis does not suggest a detrimental effect on
survival of treatment with capivasertib plus fulvestrant compared with placebo plus fulvestrant. The
investigator-assessed ORR in patients receiving TRUQAP plus fulvestrant and placebo plus
fulvestrant was 22.9% and 12.2%, respectively, in the overall population and 28.8% and 9.7%,
respectively, in the altered subgroup. The investigator-assessed ORR in patients receiving
capivasertib plus fulvestrant and placebo plus fulvestrant was 17.1% and 14.5%, respectively, in the
Known Non-altered Population and 22.4% and 11.4%, respectively, in the unknown subgroup.

Efficacy results for overall population and PIK3CA/AKT1/PTEN-altered subgroup are presented in
Table 11 and Figure 1 and Figure 2.

Table 11 Progression-free Survival, by Investigator Assessment
Overall population | PIK3CA/AKT1/PTEN Confirmed non- Unknown subgroup
altered subgroup altered subgroup
N =708 N=106
N =289 N=313
TRUQAP | Placebo | TRUQAP | Placebo | TRUQAP | Placebo | TRUQAP | Placebo
plus plus plus plus plus plus plus plus
fulvestrant|fulvestrant| fulvestrant |fulvestrant| fulvestrant |fulvestrant| fulvestrant (fulvestrant
N=355 | N=353 N =155 N=134 N =142 N=171 N =158 N =48
Number of 258 293 121 115 103 141 34 37
PFSevents| (72.7) (83.0) (78.1) (85.8) (72.5) (82.5) (58.6) (77.1)
—1n (%)
Median 7.2 3.6 7.3 3.1 53 3.7 10.0 1.9
PFS (5574 | (28,37 | (55,9.0) | (2.0,3.7) | (3.6,7.3) | (3.55.1) | (7.3,11.1) | (1.8,7.3)
months
(95% CI)
Hazard 0.60 0.50 0.79 0.52
ratio (0.51,0.71) (0.38, 0.65) (0.61, 1.02) (0.32,0.83)
(95% CI)*
p-value® <0.001 <0.001 NA NA

2 Stratified Cox proportional hazards model. A hazard ratio < 1 favours capivasertib + fulvestrant. For the Overall
population, log-rank test and Cox model stratified by presence of liver metastases (yes vs no), prior use of CDK4/6
inhibitors (yes vs no) and geographic region (Region 1: United States, Canada, Western Europe, Australia, and Israel,
Region 2: Latin America, Eastern Europe and Russia vs Region 3: Asia). For the altered population, the log-rank test
and Cox model stratified by presence of liver metastases (yes vs no), and prior use of CDK4/6 inhibitors (yes vs no).
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b Stratified log-rank test.

Figure 1 Kaplan-Meier Plot of Progression-Free Survival in CAPItello-291
(Investigator Assessment, Overall population)
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Figure 2 Kaplan-Meier Plot of Progression-Free Survival in CAPItello-291
(Investigator Assessment, PIK3CA/AKT1/PTEN-altered subgroup)
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Improvement in PFS in the overall population and in patients with PIK3CA/AKT1/PTEN-altered
tumours treated with TRUQAP plus fulvestrant was observed across all pre-specified subgroups,
including prior exposure to CDK4/6 inhibitors.
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5.2 PHARMACOKINETIC PROPERTIES

Capivasertib pharmacokinetics have been characterised in healthy subjects and patients with solid
tumours. The systemic exposure (AUC and Cmax) increased approximately proportionally to the
dose over the 80 to 800 mg dose range when given to patients. Following intermittent dosing of
capivasertib 400 mg twice daily, 4 days on, 3 days off, steady-state levels are predicted to be
attained on every 3™ and 4" dosing day each week, starting from week 2. During the off-dosing
days, the plasma concentrations are low (approximately 0.5% to 15% of the steady state Cmax).

Absorption

Capivasertib is rapidly absorbed with peak concentration (Cmax) observed at approximately 1-2
hours in patients. The mean absolute bioavailability is 29%.

Food Effect

When capivasertib was administered after a high-fat, high-calorie meal (approximately 1000 kcal),
the fed to fasted ratio was 1.32 and 1.23, for AUC and Cmax, respectively, compared to when given
after an overnight fast. When capivasertib was administered after a low-fat, low-calorie
(approximately 400 kcal), the exposure was similar to that after fasted administration with fed to
fasted ratios of 1.14 and 1.21, for AUC and Cmax, respectively. Co-administration with food did not
result in clinically relevant changes to the exposure.

Distribution

The mean volume of distribution (Vss) was 205 L after intravenous administration to healthy
subjects. Capivasertib is not extensively bound to plasma protein (percentage unbound 22%) and
the plasma to blood ratio is 0.71.

Metabolism

Capivasertib is primarily metabolised by CYP3A4 and UGT2B7 enzymes. The major metabolite in
human plasma was an ether glucuronide that accounted for 83% of total drug-related material. A
minor oxidative metabolite was quantified at 2% and capivasertib accounted for 15% of total
circulating drug-related material. No active metabolites have been identified.

Excretion

The effective half-life after multiple dosing in patients was 8.3 hours. The mean total plasma
clearance was 38 L/h after a single intravenous administration to healthy subjects. The mean total
oral plasma clearance was 60 L/h after single oral administration and decreased by 8% after
repeated dosing of 400 mg twice daily.

Following single oral dose of 400 mg, the mean total recovery of radioactive dose was 45% from
urine and 50% from faeces. Renal clearance was 21% of total clearance. Capivasertib is primarily
eliminated by metabolism.

Special populations

Effect of race, age, gender and weight

There were no clinically significant differences in pharmacokinetics of capivasertib based on
race/ethnicity (including White and Asian patients), gender or age. There was a statistically
significant correlation of apparent oral clearance of capivasertib to body weight. Compared to a
patient with a body weight of 66 kg, a 47 kg patient is predicted to have 12% higher AUC. There is
no basis for dose modification based on body weight as the predicted effect on capivasertib
exposure was small.
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Renal impairment

Based on population pharmacokinetic analyses, AUC and Cmax were 1% higher in patients with
mild renal impairment (creatinine clearance 60 to 89 mL/min), compared to patients with normal
renal function. AUC and Cmax were 16% higher in patients with moderate renal impairment
(creatinine clearance 30 to 59 mL/min), compared to patients with normal renal function.

There is no data in severe renal impairment or end-stage renal disease (creatinine
clearance < 30 mL/min).

Hepatic impairment

Based on population pharmacokinetic analyses, AUC and Cmax were 5% higher in patients with
mild hepatic impairment (bilirubin < ULN and AST > ULN, or bilirubin > 1 ULN to < 1.5 ULN)),
compared to patients with normal hepatic function. No dose adjustment is required for patients with
mild hepatic impairment.

Based on limited data the AUC and Cmax was 17% and 13% higher respectively in patients with
moderate hepatic impairment (bilirubin > 1.5 ULN to < 3 ULN), compared to patients with normal
hepatic function. There is limited data in patients with moderate hepatic impairment and no data in
severe hepatic impairment.

53 PRECLINICAL SAFETY DATA
Genotoxicity

Capivasertib showed no mutagenic or genotoxic potential in vitro. Capivasertib was not mutagenic
in a bacterial reverse mutation (Ames) assay, or genotoxic in mouse lymphoma cells in vitro. In rats
treated orally with doses of 150 mg/kg/day, capivasertib induced micronuclei in the bone marrow
via an aneugenic mode of action. These findings occurred at plasma concentrations similar to those
observed in humans at the maximum recommended clinical dose of 400 mg twice daily (based on
Chmax or AUC)

Carcinogenicity

Carcinogenicity studies have not been conducted with capivasertib.

Non-clinical/Repeat-dose toxicity

The major target organs or systems for toxicity were insulin signalling (increased levels of glucose
and insulin in mice, rats and dogs), the male reproductive organs (tubular degeneration in mice, rats
and dogs), and the renal system in rats (polyuria, decreased tubular epithelial cell size, decreased
kidney size and weight). The findings present following 1 month of dosing were largely reversible
within 1 month of cessation of dosing. Findings occurred at plasma concentrations lower or similar
to those in humans (approximately 0.14 to 2 times) at the recommended dose of 400 mg twice daily
(based on total AUC).

6 PHARMACEUTICAL PARTICULARS

6.1 LIST OF EXCIPIENTS

Tablet core: microcrystalline cellulose, calcium hydrogen phosphate, croscarmellose sodium,
magnesium stearate

Tablet coating: hypromellose, titanium dioxide, macrogol 3350, polydextrose, copovidone, medium
chain triglycerides, iron oxide black, iron oxide red, iron oxide yellow
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6.2 INCOMPATIBILITIES

Incompatibilities were either not assessed or not identified as part of the registration of this
medicine.

6.3 SHELF LIFE
The expiry date can be found on the packaging.

6.4 SPECIAL PRECAUTIONS FOR STORAGE
Store below 30°C.
6.5 NATURE AND CONTENTS OF CONTAINER

Capivasertib 160 mg and 200 mg film-coated tablets are supplied in aluminium/aluminium blisters
containing 16 tablets. Each pack contains 64 tablets (4 blisters).

6.6 SPECIAL PRECAUTIONS FOR DISPOSAL

Any unused medicine or waste material should be disposed of in accordance with local
requirements

6.7 PHYSICOCHEMICAL PROPERTIES
Chemical structure
Figure 3 Chemical structure/General structure of capivasertib
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CAS number

1143532-39-1.

7 PACK SIZE
160 mg: Box, 4 blister @ 16 film-coated tablet, Reg. No: DKIXXXXXXXXXXXX

200 mg: Box, 4 blister @ 16 film-coated tablet, Reg. No: DKIXXXXXXXXXXXX

HARUS DENGAN RESEP DOKTER
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Manufactured and Released by:

AstraZeneca AB
Gértunavagen
Sodertilje
Sweden

Imported by:
PT AstraZeneca Indonesia

Cikarang, Bekasi
Indonesia

Suspected side effects of PT AstraZeneca Indonesia's products can be reported online via the
link http://contactazmedical.astrazeneca.com or by scanning the following QR code:

Reporting suspected product side effects to PT AstraZeneca Indonesia does not replace
medical consultation or treatment by a doctor. For medical advice, diagnosis or treatment,
please consult your doctor or healthcare professional.
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Leaflet Informasi Pasien

TRUQAP™
Capivasertib
Tablet salut selaput 160 dan 200 mg

Leaflet ini memberikan informasi penting tentang penggunaan TRUQAP. Anda juga harus
berkonsultasi dengan dokter atau apoteker Anda jika Anda menginginkan informasi lebih lanjut atau
jika Anda memiliki kekhawatiran atau pertanyaan tentang penggunaan TRUQAP.

Informasi yang tersedia di leaflet ini:

1. Mengapa saya mengonsumsi TRUQAP?

2. Apa yang perlu saya ketahui sebelum mengonsumsi TRUQAP?
3. Bagaimana jika saya menggunakan obat lain?

4. Bagaimana cara mengonsumsi TRUQAP?

5. Apayang perlu saya ketahui saat mengonsumsi TRUQAP?

6. Apakah ada efek samping?

7. Rincian produk

1 Mengapa Saya Mengonsumsi TRUQAP?

TRUQAP mengandung zat aktif capivasertib. Capivasertib termasuk dalam kelompok obat yang
disebut penghambat AKT. TRUQAP bekerja dengan memblokir efek protein yang disebut AKT
Kinase. Protein ini membantu sel kanker tumbuh dan berkembang biak. Dengan memblokir proses ini,
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TRUQAP dapat mengurangi pertumbuhan dan penyebaran kanker serta membantu menghancurkan
sel-sel kanker.

TRUQAP biasa digunakan dalam kombinasi dengan obat lain yang disebut fulvestrant untuk
mengobati kanker payudara pada orang dewasa yang memiliki reseptor hormon (HR) positif,
dengan reseptor faktor pertumbuhan epidermal 2 (HER2) negatif yang sudah lanjut atau yang
telah menyebar ke bagian lain dari tubuh dengan satu atau lebih perubahan
PIK3CA/AKT1/PTEN dan yang kankernya tidak merespons terapi berbasis anti-hormonal
lainnya.

2 Apa Yang Perlu Saya Ketahui Sebelum Mengonsumsi TRUQAP?

Peringatan
Jangan konsumsi TRUQAP jika:

e Anda alergi terhadap capivasertib, atau salah satu bahan yang tercantum di akhir leaflet ini.
o Seclalu periksa kandungan bahan Trugap untuk memastikan Anda dapat menggunakan obat ini.

Beberapa gejala reaksi alergi dapat mencakup:

e sesak napas

mengi atau kesulitan bernapas

pembengkakan pada wajah, bibir, lidah, atau bagian tubuh lainnya
ruam, gatal-gatal atau biduran pada kulit; atau

Anda mungkin merasa lemas

Konsultasikan dengan dokter Anda jika:

¢ Anda memiliki atau pernah memiliki kadar gula darah yang tinggi atau diabetes (atau tanda-tanda
peningkatan kadar gula, seperti rasa haus yang berlebihan dan mulut kering, ingin buang air kecil
lebih sering daripada biasanya, menghasilkan jumlah air seni yang lebih banyak daripada biasanya,
nafsu makan meningkat seiring dengan penurunan berat badan).

Anda sedang mengalami infeksi

Anda mengalami diare atau feses encer atau berair

Anda memiliki ruam atau gangguan kulit lainnya.

Anda memiliki masalah ginjal atau kadar kreatinin atau asam urat yang tinggi dalam darah Anda.
Anda memiliki masalah pada organ hati.

Memiliki kondisi medis lain

Menggunakan obat-obatan untuk kondisi lain

Anda memiliki alergi terhadap obat, makanan, pengawet, atau pewarna lain.

Selama pengobatan, Anda dapat berisiko mengalami efek samping tertentu. Penting bagi Anda untuk
memahami risiko-risiko ini dan cara memantaunya. Lihat informasi tambahan di Bagian 6.Apakah ada
efek samping?

Kehamilan dan menyusui
Beritahukan kepada dokter Anda jika Anda sedang hamil atau jika Anda (pria atau wanita)
berencana untuk memiliki bayi.
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Jika Anda sedang hamil atau berencana untuk hamil, Anda tidak boleh mengonsumsi TRUQAP.
Sebelum mengonsumsi TRUQAP, beritahu dokter Anda jika Anda sedang hamil, merasa hamil atau
berencana untuk memiliki bayi karena TRUQAP dapat membahayakan bayi dalam kandungan.

Jika Anda seorang wanita yang berpotensi hamil, dokter Anda akan meminta Anda untuk memberikan
hasil tes kehamilan negatif sebelum memulai pengobatan dan menyarankan untuk melakukan tes
kehamilan selama pengobatan. Jika Anda berpotensi hamil, Anda harus menggunakan kontrasepsi
yang efektif selama pengobatan Anda dengan TRUQAP dan setidaknya selama 4 minggu setelah dosis
terakhir.

Pasien pria harus menggunakan kondom dan kontrasepsi yang efektif selama pengobatan dan selama
16 minggu setelah dosis terakhir.
Jika Anda atau pasangan hamil selama pengobatan, segera beritahu dokter Anda.

Konsultasikan dengan dokter Anda jika Anda sedang menyusui atau berniat untuk menyusui.
Demi keselamatan bayi Anda, Anda tidak boleh menyusui selama pengobatan dengan TRUQAP.

Anak-anak dan Remaja
Keamanan dan kemanjuran TRUQAP belum terbukti pada anak-anak atau remaja. Jangan berikan obat
ini kepada anak-anak atau remaja berusia kurang dari 18 tahun.

Pemantauan sebelum dan selama pengobatan dengan TRUQAP

Penting bagi Anda untuk memantau gula darah Anda selama pengobatan. Dokter Anda akan
melakukan tes darah untuk mengukur kadar gula darah Anda sebelum Anda mulai mengonsumsi
TRUQAP dan selama pengobatan. Berdasarkan hasil tersebut, dokter Anda mungkin memutuskan
untuk menghentikan sementara pengobatan dengan TRUQAP atau mengurangi dosis TRUQAP atau
memutuskan untuk menghentikan pengobatan.

3 Bagaimana Jika Saya Menggunakan Obat Lain?

Beritahukan kepada dokter atau apoteker jika Anda sedang atau baru saja menggunakan obat lain,
termasuk obat, vitamin, atau suplemen yang Anda beli tanpa resep dari apotek, supermarket, atau toko
kesehatan.

Beberapa produk dapat mengganggu TRUQAP dan memengaruhi cara kerjanya.

Mengonsumsi TRUQAP bersamaan obat lain tertentu dapat memengaruhi cara kerja TRUQAP dan
dapat menyebabkan efek samping. Beberapa obat dapat memengaruhi kadar TRUQAP di dalam tubuh
Anda. Selain itu, TRUQAP dapat memengaruhi cara kerja beberapa obat lain. Beberapa obat dapat
meningkatkan risiko efek samping TRUQAP.

Obat-obatan seperti:

e  Antibiotik untuk mengobati infeksi bakteri seperti klaritromisin, rifampisin
e  Obat-obatan untuk mengobati infeksi jamur seperti ketokonazol, itrakonazol, dan vorikonazol
e Obat-obatan untuk epilepsi seperti karbamazepin dan fenitoin

e  StJohn's Wort, obat herbal yang digunakan untuk mengobati depresi
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e  Obat-obatan anti-virus seperti saquinavir, ritonavir dan lopinavir
e  Bosentan, obat yang digunakan untuk mengobati tekanan darah tinggi di paru-paru
e  Simvastatin, obat yang digunakan untuk mengobati kadar kolesterol tinggi

e  Obat-obatan yang digunakan untuk menekan sistem kekebalan tubuh seperti ciclosporin dan
tacrolimus

e  Obat-obatan yang digunakan untuk mengobati kanker seperti ceritinib, tucatinib.

Hindari minum jus jeruk bali (grapefiruif) dalam jumlah banyak saat mengonsumsi TRUQAP karena

dapat meningkatkan efek samping TRUQAP.

Konsultasikan dengan dokter atau apoteker Anda jika Anda tidak yakin tentang obat, vitamin,
atau suplemen apa yang sedang atau telah Anda gunakan dan bagaimana mereka
mempengaruhi TRUQAP.

4 Bagaimana Cara Mengonsumsi TRUQAP?

Berapa banyak yang harus diminum

Dosis umum TRUQAP adalah 400 mg (dua tablet 200 mg) yang diminum dua kali sehari dengan jeda
sekitar 12 jam (total dosis harian 800 mg) selama 4 hari diikuti dengan 3 hari tanpa pengobatan.
Dokter Anda mungkin meresepkan dosis yang berbeda jika Anda menggunakan obat-obatan tertentu
yang dapat berinteraksi dengan TRUQAP atau jika Anda mengalami efek samping tertentu ketika
Anda mengonsumsi TRUQAP.

Telan tablet TRUQAP utuh dengan air. Jangan mengunyah, menghancurkan, melarutkan, atau
membagi tablet. Tablet TRUQAP dapat dikonsumsi dengan atau tanpa makanan.

Jika Anda muntah, jangan konsumsi dosis tambahan. Dosis TRUQAP berikutnya harus dikonsumsi
pada waktu yang biasa Anda gunakan.

Ikuti petunjuk yang diberikan dan konsumsi TRUQAP sampai dokter Anda menyuruh Anda berhenti.

TRUQAP digunakan dengan kombinasi obat lain yang disebut fulvestrant yang diberikan sebagai
suntikan. Dosis fulvestrant yang direkomendasikan adalah 500 mg yang diberikan pada Hari ke-1, 15,
dan 29, dan satu kali setiap bulan setelahnya.

Selama pengobatan Anda dengan TRUQAP, untuk wanita yang belum mencapai menopause, dokter
Anda akan meresepkan obat yang disebut agonis hormon pelepas hormon luteinising (LHRH).

Kapan mengonsumsi TRUQAP
TRUQAP harus dikonsumsi pada waktu yang hampir bersamaan di pagi dan malam hari pada hari
pemberian dosis.

Jika Anda lupa menggunakan TRUQAP
Jika Anda melewatkan dosis pada waktu seharusnya, Anda masih bisa mengonsumsinya dalam
4 jam dari waktu Anda biasa mengonsumsinya. Jika sudah lebih dari 4 jam setelah Anda

DISETUJUI OLEH BPOM: 24/09/2025 AJU: EREG10042212400245 -
EREG10042212400246



biasanya mengonsumsi dosis, lewati dosis tersebut. Konsumsi dosis berikutnya pada waktu yang
biasa Anda lakukan.

Jangan menggandakan dosis untuk mengganti dosis yang terlewat.

Jika Anda terlalu banyak menggunakan TRUQAP

Jika Anda merasa telah mengonsumsi TRUQAP terlalu banyak, Anda mungkin memerlukan
pertolongan medis segera.

Anda harus segera:

e Menghubungi dokter Anda, atau
e Mengunjungi rumah sakit terdekat.

Anda harus melakukan hal tersebut meskipun tidak ada tanda-tanda ketidaknyamanan atau
keracunan

5 Apa Yang Perlu Saya Ketahui Saat Mengonsumsi TRUQAP?

Hal-hal yang harus Anda lakukan
Segera hubungi dokter Anda jika Anda mengalami hal berikut selama pengobatan dengan
TRUQAP:

e Tanda-tanda peningkatan kadar gula darah (hiperglikemia); rasa haus yang meningkat dan mulut
kering, buang air kecil lebih sering dari biasanya, nafsu makan meningkat seiring dengan
penurunan berat badan. Penting bagi Anda untuk memantau gula darah Anda selama pengobatan.
Kadar gula darah tinggi dapat menyebabkan kondisi serius yang disebut ketoasidosis diabetikum,
yang dapat mengancam jiwa jika tidak ditangani pada tahap awal. Gejala ketoasidosis diabetikum
dapat berupa rasa mual, muntah, nyeri perut, kesulitan bernafas, sakit atau terus menerus sakit,
sesak napas, rasa haus yang parah, merasa lemas dan kelelahan atau kantuk yang tidak biasa,
kebingungan, bau manis pada napas, rasa manis atau logam pada mulut, bau yang aneh pada air
seni atau keringat, dan sering buang air kecil.

o Tanda-tanda diare yang dapat berupa feses encer atau berair. Diare parah dapat menyebabkan
dehidrasi dengan gejala-gejala seperti mulut kering dan lengket, rasa haus yang parah, pusing,
kelelahan, air seni berwarna gelap atau buang air kecil lebih jarang dari biasanya atau tidak sama
sekali.

e Ruam, kulit memerah, bibir, mata atau mulut melepuh, kulit mengelupas, kulit kering, radang kulit
yang disertai ruam, permukaan kulit mengelupas dan/atau bersisik.

Dokter Anda mungkin perlu mengobati gejala-gejala ini, menghentikan pengobatan Anda untuk
sementara, mengurangi dosis Anda, atau menghentikan pengobatan Anda dengan TRUQAP secara
permanen.

Ingatkan dokter, dokter gigi, atau apoteker yang Anda kunjungi bahwa Anda mengonsumsi TRUQAP.

Pastikan Anda menggunakan kontrasepsi yang efektif. Meskipun Anda menghentikan
pengobatan, Anda harus terus menggunakan kontrasepsi yang efektif setidaknya selama 4
minggu jika Anda seorang wanita dan 16 minggu jika Anda seorang pria.
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Jika Anda hamil saat Anda mengonsumsi obat ini atau dalam waktu 4 minggu setelah menghentikan
obat ini, segera beritahu dokter Anda.

Jika Anda seorang pria dan pasangan Anda hamil saat Anda mengonsumsiobat ini atau dalam waktu
16 minggu setelah menghentikan obat ini, segera beritahu dokter Anda.

Catatlah semua janji temu dengan dokter Anda sehingga perkembangan kesehatan Anda dapat
diperiksa.

Dokter Anda akan melakukan beberapa tes dari waktu ke waktu untuk memastikan obatnya bekerja
dan mencegah efek samping yang tidak diinginkan. Misalnya, tes berkala akan dilakukan untuk
memeriksa kadar gula darah Anda selama pengobatan.

Hal-hal yang jangan Anda lakukan

e Jangan berhenti mengonsumsi obat ini atau mengganti dosis kecuali tanpa berkonsultasi dengan

dokter.

e Jangan konsumsi TRUQAP untuk mengobati keluhan lain kecuali jika dokter Anda memberi tahu
Anda.

e Jangan berikan obat Anda kepada orang lain, meskipun mereka memiliki kondisi yang sama
dengan Anda.

Menyetir atau mengoperasikan mesin

Berhati-hatilah sebelum Anda menyetir atau menggunakan mesin atau alat apa pun sampai
Anda mengetahui bagaimana TRUQAP memengaruhi Anda.

TRUQAP dapat memengaruhi kemampuan Anda untuk menyetir atau menggunakan mesin. Jika Anda
merasa lelah saat mengonsumsi TRUQAP, berhati-hatilah saat menyetir atau menggunakan alat atau
mesin.

Cara menyimpan obat Anda

Simpan tablet Anda di bawah suhu 30°C.

Ikuti petunjuk yang tertera di dalam kemasan tentang cara menyimpan obat dengan benar.

Simpan tablet Anda di tempat yang sejuk dan kering, jauh dari kelembapan, panas, atau sinar matahari;
misalnya, jangan simpan:

e di kamar mandi atau di dekat wastafel, atau

e di dalam mobil atau di kusen jendela.

Simpan di tempat yang tidak dapat dijangkau anak-anak. Lemari yang terkunci setidaknya satu
setengah meter di atas tanah adalah tempat yang baik untuk menyimpan obat-obatan.

Membuang obat yang tidak diinginkan
Jika Anda tidak perlu lagi menggunakan obat atau obat ini sudah kadaluwarsa, bawalah ke apotek
untuk dibuang dengan aman.

Jangan gunakan obat ini setelah melebihi tanggal kadaluwarsa.
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6 Apakah Ada Efek Samping?

Semua obat dapat memiliki efek samping. Jika Anda mengalami efek samping, sebagian besar efek
sampingnya kecil dan bersifat sementara. Namun, beberapa efek samping mungkin memerlukan

perhatian medis.

Lihat informasi di bawah dan, jika perlu, tanyakan kepada dokter atau apoteker jika Anda memiliki

pertanyaan lebih lanjut tentang efek samping.

Efek samping ringan

Efek samping ringan

Cara mengatasi

e Hilangnya nafsu makan
Rasa aneh di mulut

e Sariawan atau tukak pada mulut dengan
radang gusi

e Merasa atau sedang sakit (mual atau

muntah)

Sakit perut, gangguan pencernaan

Rasa lelah

Gatal-gatal

Kulit kering

Ruam

Nyeri, kemerahan dan pembengkakan pada

mukosa di berbagai bagian tubuh

e Penurunan jumlah sel darah merah
(anemia) yang dapat dikaitkan dengan
sesak napas, kelelahan, kulit pucat, atau
detak jantung yang cepat

Konsultasikan dengan dokter Anda jika
Anda mengalami efek samping ringan di atas
yang membuat Anda khawatir.

Efek samping serius

Efek samping serius

Cara mengatasi

e Kadar gula darah tinggi (hiperglikemia).
Tanda-tanda peningkatan kadar gula darah
termasuk mual, muntah, penglihatan
kabur, kebingungan, rasa haus yang
meningkat, mulut kering, buang air kecil
lebih sering dari biasanya.

o Ketoasidosis diabetikum (komplikasi
serius akibat kadar gula darah tinggi)

e Diare

o Infeksi saluran kemih. Tanda-tanda infeksi
saluran kemih dapat berupa rasa terbakar
atau nyeri saat Anda buang air kecil, lebih
sering atau sangat ingin buang air kecil,

Segera hubungi dokter Anda, atau langsung
ke Unit Gawat Darurat di rumah sakit
terdekat jika Anda mengalami salah satu efek
samping serius di atas.
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air seni.

dan/atau bersisik

kulit.

demam, menggigil, atau ada darah dalam

e Ruam, kulit memerah, bibir, mata atau
mulut melepuh, kulit mengelupas
e Permukaan kulit yang mengelupas

Peradangan kulit dengan ruam

e Reaksi alergi Tanda-tanda reaksi alergi
dapat berupa sesak napas, mengi atau
kesulitan bernapas, pembengkakan pada
wajah, bibir, lidah, atau bagian tubuh
lainnya, ruam, gatal, atau biduran pada

Beberapa efek samping serius lainnya hanya dapat diketahui melalui tes. Dokter Anda akan melakukan

tes darah Anda secara teratur selama Anda diobati dengan TRUQAP.

Beritahukan kepada dokter atau apoteker Anda jika Anda merasakan hal lain yang membuat
Anda merasa tidak enak badan.

Efek samping lain yang tidak tercantum di sini dapat terjadi pada beberapa orang.

Pelaporan Efek Samping

Anda dapat melaporkan efek samping kepada dokter atau apoteker Anda. Dengan melaporkan efek
samping Anda dapat membantu menyediakan informasi lebih pada keamanan obat ini.

Selalu pastikan Anda berkonsultasi dengan dokter atau apoteker Anda sebelum Anda

memutuskan untuk berhenti menggunakan obat-obatan Anda.

7 Rincian Produk

Obat ini hanya tersedia dengan resep dokter.

Kandungan dalam TRUQAP

Zat aktif
(zat utama)

Capivasertib

Zat atau bahan
lainnya
(zat yang tidak aktif)

Selulosa mikrokristalin
Dibasic calcium phosphate
Natrium kroskarmelosa
Magnesium stearat
Hypromellose

Titanium dioksida
Polietilen glikol 3350
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Polidekstrosa

Copovidone

Medium chain triglycerides
Yellow iron oxide

Red iron oxide

Black iron oxide

Jangan gunakan obat ini jika Anda alergi terhadap salah satu dari bahan ini.

Tampilan kemasan TRUQAP
Tablet TRUQAP 160 mg berbentuk bulat, bikonveks, berlapis film warna krem yang ditandai dengan
'CAV' di atas '160' di satu sisi dan polos di sisi sebaliknya.

Tablet TRUQAP 200 mg berbentuk kapsul, bikonveks, berlapis film warna krem yang ditandai dengan
'CAV 200' di satu sisi dan polos di sisi sebaliknya.

HARUS DENGAN RESEP DOKTER

Diproduksi dan Dirilis oleh
AstraZeneca AB
Gértunavégen

Sodertélje

Swedia

Diimpor oleh
PT AstraZeneca Indonesia
Cikarang, Bekasi - Indonesia

Informasi lebih lanjut dapat menghubungi

PT AstraZeneca Indonesia

Perkantoran Hijau Arkadia

J1. TB Simatupang Kav. 88, Jakarta 12520 — Indonesia
Tel: +62 21 2997 9000

Nomor Izin Edar
160 mg: DKIXXXXXXXXXXXX

200 mg: DKIXXXXXXXXXXXX
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Dugaan efek samping produk obat PT. AstraZeneca Indonesia dapat dilaporkan secara online melalui link
http://contactazmedical.astrazeneca.com atau dengan scan QR code berikut:

Pelaporan dugaan efek samping produk kepada PT. AstraZeneca Indonesia tidak menggantikan
konsultasi atau penanganan medis oleh dokter. Untuk mendapatkan saran medis, diagnosis, atau
pengobatan, tetap konsultasikan keluhan pasien kepada dokter atau tenaga kesehatan profesional.

Leaflet ini terakhir di revisi :
Document Number : VV-RIM-09901670

TRUQAP is a registered trade mark of the AstraZeneca group of companies
©AstraZeneca 2025
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